30073-00008.10 P40BGR

Pump Breakdown
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Alparts Equipmen www.allpartsinc.com
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30073-00008: P40/20 VALLEY VERSION

REVISION DATE: 7/30/2024

Pos. Old Code New Code Description Qty
28 0403042000 00041-00335 PUMP CRANKCASE - M 55 & P 40 1
29 1210004400 00005-00419 O-RING 9.92X2.62 1
30 3200001000 00008-00012 1/4" GAS NK PLATED BRASS OIL PLUG 1
31 2811010800 00051-00173 ‘WASHER, 8.4x15x1.6 2
32 3609023000 00049-01331 SCREW M8X30 SS 2
33 1210004600 00005-00421 O-RING, 2.62X 17.13 MM 1
34 421003500 00010-00144 OIL CUP ASSEMBLY - APS 41 1
35 1210003000 00005-00404 O-RING, 3.53 X 39.69 1
36 1809000100 00054-00325 OIL CUP 1
37 1800000100 00006-00001 DIAPHRAGM OIL CUP 1
38 0402052200 00039-00563 CAP 1
39 0438015000 00045-00234 BEARING, 20 X 72 X 19 1
40 3019000100 00002-00001 RETAINING CLIP 1
41 0438000100 00045-00111 BALL BEARING, 55x90x18 1




Pos. Old Code New Code Description Qty
42 0010002600 00001-00965 SPACER RING 52X 42X 6 2
43 0001072900 00015-00502 THROUGHSHAFT, P40/20 1
44 0019008500 00003-00071 SEALING RING 1
45 3020000200 00002-00059 OIL SEAL 70 X 90 X 10 1
46 3607028800 00049-00234 HEXAGONAL SCREW, M8 X 65 18
48 0205010600 00061-00173 CONNECTING ROD 3
49 2409006700A 00016-00260 PISTON 3
50 0020000800 00001-00971 COMPRESSION RING 3
51 0400011700 00021-00113 PISTON SLEEVE, 58 X 5.6 3
52 1800008800 00006-00069 DIAPHRAGM 3
53 0602004300 00019-00039 DISC 3
54 3605011600 00050-00094 SCREW 3
55 3020002900 00002-00082 INNER SEEGER 6
56 3011002100 00053-00274 GUDGEON PIN 3
57 3607028200 00049-00228 HEXAGONAL SCREW, M8 X 55 6
60 00005-02545 O-RING, 4 X33 VT 70 SH 6
61 0601046300 00035-00420 SUCTION SPACER, PLASTIC, P 40, SERIAL #52183950+ 3
62 0601045700 00035-00414 DELIVERY SPACER 3
68 3607030700 00049-02353 SCREW M 8X70 UNI5737-A2 6
69 3218056300 00027-00535 MANIFOLD, PUMP, P40 2
70 3218056400 00027-00536 PUMP MANIFOLD, POLYPROPYLENE, LEFT 1
71 0460007000 00039-00770 HEAD CAP 3
82 2400017100 00071-05557 MOUNTING BRACKET - M 55 & P40 1
83 3607019500 00049-01535 SCREW, M10 X 25 2
100 0501035500 10002-14670 MANIFOLD - P40 1
101 0199323700 10001-07437 FITTING KIT - P40 1
102 42001-00838 GCP 20 REGULATOR 1
103 1220010500A 10002-09559 COMPLETE VALVE ASSEMBLY 6
104 5005021600 10001-04659 GEAR BOX 1
105 10001-02078 REBUILD KIT - P40 1
106 10002-00807 COMPENSATOR KIT




10001-04659/5005.0216.00: GEARBOX

1:6,44 X 4T REVISION: 7/30/2024

Pos. 0Old code Code Description

1 1201002100 00005-00019 GASKET

2 1210056200 00005-00784 O-RING 1,78X 85,34

5 1210008900 00005-00463 O-RING 2,62X152,07

6 1210009300 00005-00467 O-RING 1,78X 14

7 3621000600 00049-00608 SCREW M10X 35 UNI5933-10.9 BRUNITA
8 0409001400A 00063-00045 GEAR

9 2811009800 00051-00080 WASHER 10,5X18X2 R40 UNI 1750 GEOMET
10 3609002200 00049-00276 SCREW M10X 25 UNI5931-8.8 ZB

11 0438005400 00045-00149 BEARING 15X 35X11-6202

12 3019000400 00002-00125 RETAINING CLIP

13 2402015200 00063-00219 SHAFT

14 0438006800 00045-00163 BEARING 35X 55X10-61907

15 0019010900 00003-00094 OIL SEAL 35X52X7

16 3607011900 00049-00090 SCREW

17 2811000400 00051-00054 RT WASHER UNI6592/R40-ZB

18 3609004100 00049-01095 SCREW M6X25 UNI 5931 ZNT

19 3002055900 00071-00958 CRANKCASE ENGINE SIDE

20 3001015100A 00076-00077 CRANKCASE PUMP SIDE

21 1211002300 00009-01662 OIL SIGHT ELBOW
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Pos. 0Old code Code Description

22 3200008200 00008-00085 VENTED OIL CAP

23 3607021400 00049-00163 SCREW M 8X 12 UNI5739-8.8
24 1209010700A 00005-00329 WASHER
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42001-00838: GCP20 REGULATOR VALLEY VERSION

REVISION: 7/30/2024

22

)
Pos. 0Old code Code Description

1 3202025400 00008-00476 CAP (GREEN 20 BAR)

2 3609011300 00049-00360 SCREW M 4X 45 UNI5931-8.8

3 1223009900 00036-00182 PRESSURE KNOB

4 1600007600 00026-00053 BYPASS LEVER

5 1802005300 00030-00030 SPRING 22 X61,5-FILO D3,7

6 1802006700 00030-00043 SPRING8 X23,7-FILO D1,2

7 2426001500 00018-00008 PLUNGER

8 3005002700 00053-00016 RETAINING ROD 4 X40 GEOMET
9 0424023900B 00040-00234 BODY

10 0604001000 00049-00864 NUT M 6 UNI5587-6S

11 1210046200 00005-00731 O-RING 3,53X 29,75

12 2403006100 00071-01610 SQUARE GASKET

13 1800004000 00006-00037 DIAPHRAGM

14 3600002200 00023-00018 SEAT

15 3609004700 00049-00298 PLUGERM 6X 14 UNI5931-A2
16 00024-00768 SEAT AISI 316 GCP 40L

17 2000020200 00009-03485 NIPPLE M/M G3/4-M30X2 L=37,7 PP
18 0424059400 00040-01389 BODY GCP 2V NEW PP

19 3200001900 00008-00023 NUT3/8X10 E IN DIN906
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Pos. 0Old code Code Description

20 1210008600 00005-00460 O-RING 2,62X 13,10 VT

21 1200005900 00036-00115 WINGNUT G3/4"

22 2801007600 00009-00293 ELBOW D19 X GAL G3/4

23 1210006500 00005-00441 O-RING 2,62X 22,22 VT

100 0199322400 10001-11657 REBUILD KIT GCP 2V VT INOX
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